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Weatherability Test Results of Waterproofing
Materials Part2 (Measurement of Polymer Decomposition
Rate of Modified Bitumen after Outdoor—exposure)

YOKOBORI Ryuji, KITASE Toshiyuki, KATAOKA Jun
SHIMAMURA Hiroyuki
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*1 Japan Waterproofing Materials Association, Asphalt

Waterproofing Committee.
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